



SHRIKAM INSTITUTE FOR INDUSTRIAL RESEARCH

(A unit of Shriram Scientific and Industrial Research Foundation).

An ISO - 9001:2000 Certified Institute

TEST CERTIFICATE

000024179

Issued to :

WIMPLAST LTD.

KHASKANO 502/1, 531-534,

VILLAGE AKKANWALI BADDI

TEHSIL NALAGARH DISTT. SOLAN (H.P)

SOLAN - 173205, HIMACHAL PRADESH

Kind Attn: RAMESHWAR SINGH, PRODUCTION MANAGER

Sample Particulars :

One sample described as "D-12 3000 gsm white colour PP bubble guard sheet, size 1830 X 1220 mm" was received.

Supplementary Report of Report No. 22565 DT. 05.09.2006

IO No. 608 111 1025
Reg.No. 1153938
Date 25-09-2006
Your Ref.No. GC-01 (REV-04)
00135

Date 10.08.2006

TEST RESULTS

S.No.	Test	Results	Protocol adopted
1.	Load bearing capacity, Mpa		As per guidelines of IS: 1708-1986
	a. Point load method (bending strength)	12.4	
	b. Uniform load method (Compressive Strength)	0.026	
2.	Glue shear strength (on 25 X 25 mm area), kg	33.2	As per guidelines of IS: 1734-(1983)

D.O.R. 22-08-2006

D.O.C. 25-09-2006

ATTESTED BY LABORATORY
QUALITY CONTROL CODE 6003

19, University Road, Delhi - 110007

E-Mail: qa@shriraminstitute.org Website: <http://www.shriraminstitute.org>

Ph: 91-11-27667267, 27667983, 27667860
Fax: 91-11-27667676, 27667207